ASSEMBLY INSTRUCTIONS
Barstool

Read instructions carefully prior to assembly.

Thank you for purchasing this high quality product. Check carefully for small parts which
may have come loose during shipment.

Metal Stretcher| I1pc E —#

HARDWARE LIST QTY HARDWARE LIST QTY
A | Allen bolt 25/16”%2-3/4"| 4PCS Flat washer 25/16” 22PCS
B | Allen bolt |@me |25/167%1-3/4”|10PCS Allen wrench Smm 1PC
C |Allen bolt |@m |o5/167%1-1/2”|4PCS Wood Dowel 28%30mm 1PC
D |Allen bolt |@w |25/167%7/8” [8PCS Wood Plug 14mm 4PCS
E |Lock washer @ [¢5/16”*19mm |22PCS STEP1

PARTS LIST

NO. Parts DESCRIPTION | QrY
@ Stool Back Ipc
@ Seat Frame 1pc
(:) Leg 4pcs G —MN

F—e
T = Seat Support pc
=0
@ o) Swivel 1pc = 5
A

STEP4

PREVENTATIVE MAINTENANCE AND WARNING
« USE THIS PRODUCT ONLY FOR SEATING ONE PERSON AT TIME < IF ANY PARTS ARE MISSING, BROKEN, DAMAGED OR WORN

« DO NOT USE THIS PRODUCT AS A STEP STOOL / LADDER STOP USE OF THIS PRODUCT UNTIL REPAIRS ARE MADE.

* DO NOT SIT ON ANY PART OF THIS PRODUCT EXCEPT SEAT * DISPOSE OF PACKAGING PROPERLY. PLASTIC BAG IS NOT A

+ DO NOT USE THIS PRODUCT ON UNEVEN FLOOR SURFACES TOY. DO NOT USE PLASTIC BAG AS A HEAD COVERING. IT MAY
+ DO NOT USE THIS PRODUCT UNLESS ALL SCREWS AND CAUSE SUFFOCATION.

BOLTS ARE TIGHT. AT LEAST EVERY 6 WEEKS CHECK ALL « FATILURE TO FOLLOW THESE WARNINGS COULD RESULT IN
SCREWS AND BOLTS TO MAKE SURE THEY ARE TIGHT. SERIOUS INJURY.

Made in China




